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AT B o Eh b FH R AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

A M BT (Sample Submitted By) : £2F4L¥RMHAMRRSE (HEAVY POWER CO., LTD.)

A% % 4% (Sample Description) < CLOSED-END WIRE CONNECTORS (X)

HmAEE (Style/Item No.) :  SLEEVE

Wk B #7 (Sample Receiving Date) : 2015/05/25

) 3XHA M) (Testing Period) : 2015/05/25 TO 2015/06/01

AR E K (Test Requested) : IRIEFP G » 4T85 ~ 46 > R~ 554 AHK . (As specified by client, to test
Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample.)

Please refer to next pages).

AR ¥ & (Test Method) : #F
ARLE K (Test Results) i

~ o~

Please refer to next pages).
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AL K (Test Results)

i) 2X, 4142 (PART NAME)No. 1 T RAPTA4LE 2B (MIXED ALL SILVER COLORED METAL)

N N 23
MR R %6 A7 % eyl I
(Test Items) (Unit) (Method) (MDL) No .1
43 / Cadmium (Cd) mg/kg éﬁﬁ?IEC 62321-5: 20137 &, VARJEASS 2 n.d.
FRRT RSO RRBARA]. / With
4% / Lead (Pb) mg/kg |reference to IEC 62321-5: 2013 and 2 n.d.
performed by ICP-AES.
& / Mercury (Hg) mg/kg |FIEC 62321-4: 20137 3%, ARJEFSAS 2 n.d.
FHRR T RSORRBARA]. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.
~184% / Hexavalent Chromium mg/kg |%#BS EN ISO 3613:2001% 3, VAUV-VIS - n.d.
Cr(VI) ). / With reference to BS EN ISO (See Note 5)
3613:2001. Analysis was performed by
UV-VIS Spectrometry.

#ix(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (Rixd)
3. MDL = Method Detection Limit (77 348845 FRAE)
4. "-" = Not Regulated (JEILIEAE)
5. 7 A8 #aMR4E (Method Detection Limit) = 0.02 ug/cm? ; A|RAMBHBERES ELXMmPE R ng/ke.

(Based upon the customer's requirement, the unit of the test result was conversed into mg/kg.)

6. B RREEAPHALRREMRK S FORSMRERTRALPEAE—HT0SE. (The sanples
was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results

was/were only given as the informality value.)
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1) RBERFTAEBZMEME > RS TEREMR - (SMF&MRA T %Mk ) |/ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AE : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & EA : 5RA&AE [ Name of the person in charge of measurement: Troy Chang

| W~ B 4Es / Cutting ~ Preparation

v

| ARESHEE / Sample Measurement I

Ry 6+
45 Pb ~ 45 Cd % Hg < fH48 Cr
v v v__(Note*)
RIET Bl 094 Mok 388 e BRI AT I (e T & AR/ R S R BR WY ORI 4G il g ALk /Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) ¢ digestion reagent
v v
l—’ &8 / Filtration }—¢ o h B % 1B AT AL
I / Heat to appropriate
| s | Solution | | #.% | Residue | temperature to extract
+ 1) @ﬁl%%fa’f / Alkali Fu.sion BBtk Bk | Cool,
2) Bss# /HCIto dissolve filter digestate through filter
| BRBSERRT AR (ICP-AES | 7
¥ &MY | Sample Material Hifesi k4248 / Digestion Acid A NA & F I & [ Add
4R, 4, 4B, B8/ EoK, RiER, HBER, SURER, AR/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
335 | Glass A ER, SR B / HNOs/HF +
&, 44, s, AR/ F sk /Aquaregia . —
Gold, platinum, palladium, ceramic ”‘%‘; st 5’0'1_’]‘5‘5’05’0?515 T
4% [ Silver # & | HNOs A H b B A 540 nm 8y R
#J% | Plastic WEk, % 2K, #isk, @k /| H,S0,, H,0, HNO; HCI #E [ measure the
H48 / Others AN E e R E T2 | Added appropriate absorbance at 540 nm by
; : Uv-vIS
reagent to total digestion

Note** (For IEC 62321)
(1) 4t 3E 2B A Nt E 1Lk » Aoz £ 90~95°C 2 3%, / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 442 BATH ANtk > Je#h 2 B3 E | For metallic material, add pure water and heat to boiling.
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* BE P AHFAET NATHEERRAZES/HE. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

#% IpELER (End of Report) **

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accesswble a1 http
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://wv Terms-and
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is adesed that mformat\on contamed hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties

to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
T 33, Wu Chuan Rd., New Taipei Industrial Park, New Taipei City, Taiwan / #rL i1 22 5 B e 3357
e S ]

1+886 (02)2299 3279 +886 (02)2299 3237  www. sgs.tw

pess

SGS Taiwan Ltd. 5 %4 % #
Member of the SGS Group



